
October 2016 

WASHINGTON COUNTY MUNICIPAL 
WATER COALITION 

Water Supply Feasibility Assessment 

 

 



The Council’s mission is to foster 
efficient and economic growth for  
a prosperous metropolitan region 

 

Metropolitan Council Members 

Adam Duininck Chair  Edward Reynoso District 9 
Katie Rodriguez District 1  Marie McCarthy District 10 
Lona Schreiber District 2  Sandy Rummel District 11 
Jennifer Munt District 3  Harry Melander District 12 
Deb Barber District 4  Richard Kramer District 13 
Steve Elkins District 5  Jon Commers District 14 
Gail Dorfman District 6  Steven T. Chávez District 15 
Gary L. Cunningham District 7  Wendy Wulff District 16 
Cara Letofsky District 8    
[...]



 

 

Figures 1 through 5 display the PFC removal efficiencies of the Oakdale GAC contactor.  Based on this 
information, GAC treatment appears to be effective at reducing the concentration of PFCs below the 
HRLS set by MDH. 

Comparison of these figures indicates that some PFCs have stronger affinity towards the activated 
carbon than others. In general, the longer chain PFCs (i.e. PFOS, PFOA) are more hydrophobic than 
the shorter chain PFCs (i.e. PFBA, PFHxA). The increase hydrophobicity of the longer chain PFCs 
increases the affinity of the PFC towards the activated carbon surface. When sorption sites on the 
activated carbon become occupied, longer chain PFCs have an affinity towards the activated carbon 
surface that is sufficiently higher than shorter chain PFCS to replace the shorter chain PFCs that are 
already adsorbed to the activated carbon.  This is particularly evident when examining PFBA (Figure 1). 
PFBA concentrations in the effluent of the GAC contactors exceed the influent concentrations from the 
wells.  This effect can be further seen in Figure 6, which displays the concentrations of PFCs (excluding 
PFBS) in the effluent of the GAC contactors.  The adsorption affinity in of PFCs in the Oakdale GAC 
WTP can be described by the following trend. 

PFBA<PFHxA<PPeA<PFOA<PFOS 

PFOS and PFOA have the highest removal efficiency and the least amount of observed desorption 
from the activated carbon surface. 

Woodbury 3M Disposal Site Barrier Well Assessment 
There are four barrier wells located at the Woodbury 3M disposal site that help to prevent the flow of 
PFC contaminated groundwater out of the contamination plume. The barrier wells pump approximately 
3,300 gpm from the Woodbury Disposal site to the Cottage Grove 3M plant.  The capacities of each of 
the barrier well pumps and the 2010 to 2011 average PFC concentrations can be seen in Table 1.  
Using the pump capacities as a weighting factor and the average concentration of each PFC in each 
well, the total combined discharge from the barrier wells can be estimated. 

Table 1. Woodbury site barrier well pump capacity and 2010 to 2011 barrier well average PFC concentrations. 

 Barrier Well 
B1 

Barrier Well 
B2 Barrier Well B3 Barrier Well 

B4 

PFBA (µg/L) 1.3 0.5 0.8 1.3 

PFOA (µg/L) 1.0 0.0 0.2 1.7 

PFOS (µg/L) 0.0 0.0 0.2 1.7 

Well Capacity (gpm) 960 150 770 1,400 

The estimated barrier well discharge and 2006-2015 average PFC concentration in the City of Oakdale 
Wells No. 5 and No. 9 can be seen in Table 2. 

  



 

 

Table 2. City of Oakdale raw water barrier well weighted average PFC concentrations. 

 Oakdale Well 
5 

Oakdale Well 
9 

Barrier Well 
Weighted Avg. MDH HRL 

PFBA (µg/L) 1.3 1.5 1.2 7.0 

PFOA (µg/L) 0.5 0.5 1.0 0.3 

PFOS (µg/L) 0.8 0.5 0.8 0.3 

Concentrations of PFBA and PFOS in the Woodbury Site barrier wells are similar to those observed in 
the City of Oakdale’s wells. The PFOA concentration in the barrier wells is approximately twice what is 
observed in the City of Oakdale’s wells. 

Assuming there are no additional compounds present in the barrier well water that would compete for 
sorption sites, activated carbon appears to be viable treatment technology to provide potable water with 
PFC concentrations below the MDH defined HRLs.  PFOA and PFOS concentrations in the barrier 
wells exceed the MDH HRLs; however, these compounds are effectively removed by GAC.   

  



0

0.5

1

1.5

2

2.5

3

Co
nc

en
tr

at
io

n 


g/
L

Figure 1: Perfluorobutanoic acid (PFBA)

WTP

Well No. 5

Well No. 9

MDH HRL = 7 g/L



0

0.1

0.2

0.3

0.4

0.5

0.6

Co
nc

en
tr

at
io

n 


g/
L

Figure 2: Perfluorohexanoic acid (PFHxA)

WTP

Well No. 5

Well No. 9



0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

Co
nc

en
tr

at
io

n 


g/
L

Figure 3: Perfluorooctanesulfonate (PFOS)

WTP

Well No. 5

Well No. 9

MDH HRL



0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1

Co
nc

en
tr

at
io

n 


g/
L

Figure 4: Perfluorooctanoic acid (PFOA)

WTP

Well No. 5

Well No. 9

MDH HRL



0

0.02

0.04

0.06

0.08

0.1

0.12

Co
nc

en
tr

at
io

n 


g/
L

Figure 5: Perfluoropentanoic acid (PFPeA)

WTP

Well No. 5

Well No. 9



0

0.02

0.04

0.06

0.08

0.1

0.12

Co
nc

en
tr

at
io

n 


g/
L

Figure 6: WTP PFC Effluent (PFBA not included)

PFPeA

PFOA

PFOS

PFHxA



 

 

Appendix D: Surface Water Treatment Rule and Process Train 
  



 

 

The purpose of the Long Term 2 Enhanced Surface Water Treatment Rule (LT2ESWTR) is to reduce illness 
associated with the contaminant Cryptosporidium and other disease-causing microorganisms in drinking 
water. Pathogens, such as Giardia and Cryptosporidium, are often found in water, and can cause 
gastrointestinal illness (e.g., diarrhea, vomiting, cramps) and other health risks. In many cases, this water 
needs to be disinfected through the use of additives such as chlorine to inactivate (or kill) microbial 
pathogens. 

Cryptosporidium is a significant concern in drinking water because it contaminates surface waters used as 
drinking water sources, it is resistant to chlorine and other disinfectants, and it has caused waterborne disease 
outbreaks. Consuming water with Cryptosporidium, a contaminant in drinking water sources, can cause 
gastrointestinal illness, which may be severe in people with weakened immune systems (e.g., infants and the 
elderly) and sometimes fatal in people with severely compromised immune systems (e.g., cancer and AIDS 
patients). 

The rule is intended to supplement existing regulations by targeting additional Cryptosporidium treatment 
requirements to higher risk systems.  LT2ESWTR has the following major components: 

• Source water characterization of Cryptosporidium concentrations based on a two-year long, 
monthly source water monitoring program for Cryptosporidium, E-Coli, and turbidity.  The highest 
running annual average of the monitoring data will determine the bin classification for compliance. 

• Bin classification for treatment requirements are shown in the Table below. 
• Requirements presume that conventional treatment obtains 3.0 log removal and direct filtration 

obtains 2.0 log removal/inactivation of Cryptosporidium. 
• Treatment requirements range from 0 to 2.5 log additional removal/inactivation of Cryptosporidium 

for systems utilizing conventional treatment resulting in 3.0 to 5.5 log total removal/inactivation of 
Cryptosporidium. 

• Additional log removal credits may be achieved by utilizing multiple tools.  The following list 
summarizes alternatives that may be implemented: 
− Watershed Control 
− Alternative Source 
− Pretreatment 
− Improved Treatment 
− Improved disinfection: Chlorine dioxide, ozone, UV 
− Peer review validation of system performance 

  



 

 

Bin 
Classification 

Crypto Concentration 
(oocysts/L) 

Additional Treatment Requirements 
for Systems with Conventional Treatment 

1 < 0.075 No Additional Treatment 
2 From 0.075 - < 1.0 1 log of Additional Treatment (90%) 
3 From 1.0 - < 3.0 2 log of Additional Treatment (99%) 
4 ≥ 3.0 2.5 log of Additional Treatment (99.7%) 

The preliminary treatment process proposed for 
NE Metro assumes that the surface water 
supply will be classified as Bin 1.  If additional 
treatment is required, a future UV and potential 
for chlorine dioxide addition can be 
implemented to assist in meeting additional 
treatment requirements. 

Process Train 
As depicted in the process diagram, a potential 
process train to treat raw surface water from 
SPRWS includes raw water pumping, chemical 
addition, lime softening, filtration, and finished 
water pumping. 

This process is very similar to other major surface water treatment plants in Minnesota including 
SPRWS, the City of Minneapolis, and the City of St. Cloud. 

Chemical addition includes potassium permanganate (KMnO4) for oxidation, powdered activated 
carbon (PAC) for taste and odor, and coagulant to help with floc production.   

Lime Softening 
Lime softening is used to reduce 
hardness of water prior to 
filtration.  In addition to removal 
of hardness from a drinking 
water supply, lime softening can 
also remove constituents 
including arsenic, barium, 
beryllium, chromium III, copper, 
fluoride, lead, mercury, 
cadmium, nickel and 
radionuclides.  The softening 
step includes the addition of 
quick lime (CaO) which 
combined with water forms hydrated lime slurry (Ca(OH)2).  Hydrated lime can also be used if desired.  
The lime slurry reacts with CO2 to form a calcium carbonate (CaCO3) precipitate.  The optimum pH is 
around 10.3.  Magnesium precipitation in the form of magnesium hydroxide (Mg(OH)2) requires a pH of 
11-11.3.  The solids contact clarifiers (SCC) combine mixing, flocculation and sedimentation in a single 
basin and is typically used for lime softening.  The water then passes through zones where flocculation 
occurs followed by clarification.  Clarified water is collected in radial effluent launders which direct flow 
to an effluent discharge pipe.  After softening, water is recarbonated to “stabilize” the water. A portion of 



 

 

the solids collected at the bottom of the clarifier is recirculated and serves as a seed for 
coagulation/precipitation process with the raw water in the contact zone.   

Conventional Filtration (Conv) 
Conventional filtration is considered for 
reduction of suspended particulates. Typical 
conventional filters used in water treatment are 
rapid, deep bed, dual media, gravity filters that 
utilize layers of both sand and anthracite for 
media. Typical depths are 12” sand and 24”-36” 
anthracite.  Underdrains and or gravel provide 
the support necessary for the media.  Some 
particles are removed simply by the mechanical 
process of interstitial straining. However, the 
filters are capable of removing particulates 
smaller than the interstices between filter 
particles. These particles are brought close 
enough to the surface of the media grains that 
inter-particle forces attach them to the media. The filter media arrangement allows for the larger 
particulates to be removed near the top of the media bed with the smaller particulates being retained 
deeper within the media bed.  Typical loading rates range from 2 gpm/ft2 to 4 gpm/ft2.  Gravity media 
filters require periodic backwashing depending on the pressure differential across the media.  Typical 
backwash rates range from 12 gpm/ft2 to 15 gpm/ft2.  The particulates removed in conventional filtration 
include microbial contaminants, turbidity, THM precursors, as well as those precipitates formed in 
pretreatment processes. 

  



 

 

Appendix E:  Evaluation of Surface Water Quality Memo 
  



 

 

TECHNICAL MEMORANDUM 
 
 
TO:  Christopher Larson, PE 

FROM:  Brendan Wolohan, EIT 

DATE:  June 30, 2015 

RE: Evaluation of Water Quality for Mississippi and St. Croix Rivers – Washington County Municipal 
Water Coalition Feasibility Assessment 

 

The purpose of this memo is to describe the differences in water quality between the 
Mississippi and St. Croix Rivers and to determine an ideal location for a new surface water 
treatment plant within the communities that make up the Washington County Municipal Water 
Coalition.  A large factor to consider is the raw water quality of the source water from which the 
proposed water treatment plant would draw from. 

Water quality monitoring results were taken from the latest available Metropolitan Council 
Environmental Services (MCES) River Monitoring Program in 2013.  A number of important 
water quality parameters were monitored in the Mississippi River after the Minnesota River 
connects at St. Paul and in the St. Croix River at Stillwater.  These parameters include: 
turbidity, total suspended solids (TSS), E. coli, dissolved oxygen (DO), total phosphorus (TP), 
nitrate – nitrogen (NO3), and chloride (Cl).  

Turbidity and TSS measurements provide a representation of the amount of particulate matter 
in the water that will require filtration for human consumption in the water treatment process.  
Both TSS and turbidity concentrations in the St. Croix River are approximately half of that 
measured in the Mississippi River in 2013.  E. coli bacteria levels indicate the presence of 
potentially dangerous pathogens in the water that require disinfection in the water treatment 
process.  The presence of E. coli in the Mississippi River was more common than in the St. 
Croix River.  Nitrogen and Phosphorus are essential nutrients for plant growth, however 
excess concentrations of these nutrients can lead to algae blooms and oxygen depletion.  The 
St. Croix River has low concentrations of both TP and NO3, again approximately half of that 
measured in the Mississippi River.  The chloride standard for these water bodies must not 
exceed a 4 day average of 230 mg/L.  The chloride concentrations measured in both rivers 



 

 

were well under the State standard, though the St. Croix River’s annual average concentration 
of 6 mg/L is lower than the 30 mg/L concentration measured in the Mississippi River.   

The water quality criteria as described above for both rivers shows that the St. Croix River has 
lower concentrations of key water quality parameters when compared to the Mississippi River.    
  



 

 

Appendix F: Conjunctive Use Memo 
  



Date: June 6, 2014 
 
To: Chris Larson - SEH 
 Colin Fitzgerald - SEH 
 
From: Greg Harrington 
 
Re: Evaluation of water quality issues for the Northeast Metro Water Supply Feasibility Assessment 
 
The purpose of this memo is to provide you with my conclusions on the water quality aspects of delivering 
water from St. Paul Regional Water Services to the suburban communities in the northeast Twin Cities metro 
area.  This is qualitative in nature.   
 
Water quality issues will be driven by a number of factors, including the manner in which SPRWS water is 
delivered to the communities.  The following are possible alternatives 

• Abandonment of existing wells with complete conversion to water from SPRWS, or placement of 
existing wells onto a status of emergency use only. 

• Mixing of existing well water with water from SPRWS prior to delivering SPRWS water into the 
distribution system.  This memo only focuses on the water quality aspects of this approach, 
without covering how this would be done from a hydraulics or construction perspective, and 
without quantifying costs. 

• Retaining existing wells and their entry points while introducing SPRWS water into the distribution 
system at a separate entry point.  This memo does not attempt to identify the most plausible entry 
point of SPRWS water to each community’s distribution system. 

 
As noted later, the communities are strongly encouraged to implement the same distribution system disinfection 
strategy as SPRWS, which is likely to be chloramination for an extended period of time.  For communities that 
switch from chlorination to chloramination, all three of these alternatives are technically feasible for reaching 
acceptable water quality targets and the best approach can be decided on a community-by-community basis.  
For example, those communities with existing treatment facilities for their groundwater sources may find the 
second option more feasible because they would give up a substantial capital investment to implement the first 
and third of the above alternatives and they have a potential centralized location to implement the second of the 
above alternatives.  The distance of the community treatment plant from the SPRWS system may influence the 
decision as well.  Those communities without existing treatment facilities may find the first and third options 
more feasible, due to the cost of reaching a centralized location for the second option. 
 
All of the above could be performed by purchasing treated water from SPRWS or by purchasing 
untreated water from SPRWS and building a new water treatment plant.  For purposes of this 